Parts manual Redexim®

50
3%6%
9

ELIMINATOR

Version: 2302

Redexim%f

Kwekerijweg 8 | 3709JA | Zeist | The Netherlands |
T: +31 (0)306 933 227

E: redexim@redexim.com

W: www.redexim.com



mailto:redexim@redexim.com
http://www.redexim.com/




Redexim-Charterhouse Eliminator pag 01 code 0834

PART # DESCRIPTION REMARKS QUA
1 | 2490825 Top Link Pin 2
2 | 523.051.000 R-Pin &5 2
3 | 544.121.120 Straight Connector 12 mm 1
4 | 543.170.410 Flow reducer G3/8 x 12 mm 1
5 | 830.080.080 Self Lock NutM8 1
6 | 547.150.150 Hose Clamp Set 2 x 15mm 1
7 | 547.300.510 Cover Plate 1
8 | 802.080.500 Bolt M8 x 50 1
9 | 541.171.850 Hose, L= 1850 mm 2
10 | 874.210.020 Cupper Washer G1/2 4
11 | 545.210.800 Quick connector male 1/2" 4
12 | 874.170.020 Cupper Washer G3/8 5
13 | 543.170.170 Nipple male 3/8“ x male 3/8” 1
14 | 536.170.700 Return Valve 1
15 | 544.170.120 Nipple 3/8"x12 mm 1
16 | 541.171.250 Hose, L =1250 mm 2
17 | 534.307.200 Hydraulic Cylinder 1




Redexim Eliminator Page 01A Code 1732

Dual hose system

149PRO01-PPO1




Redexim Eliminator

Page 01A Code 1732

ITEM  |PART NUMBER DESCRIPTION REMARKS QUA
1 874.170.020 Copper washer 3_8 6
2 874.210.020 Copper washer 1_2 2
3 543.170.170 Nipple BSP 3_8"x 3_8" 60deg 1
4 536.170.700 SL Non-Return Valve 3/8", 0.5 bar 1
5 544.170.120 Nipple BSP 3_8" x pipe 12 (M18) 2
6 543.170.410 Flow reduced G3/8 x 12mm 1
7 544.121.120 Connector 1
8 544,124,126 T-connector 1
9 545.210.800 Quick connector male 1/2" 2
10 541.171.250 Hose NSK10-3/8"L=1250mm 1
11 541.171.250 Hose NSK10-3/8"L=1250mm 1
12 544,120.361 L-Connector 2
13 544.154.704 T-Connector 2
14 541.130.852 Hydraulic hose 1
15 541.130.852 Hydraulic hose 1

Dual hose system

149PRO01-PPO1




Redexim-Charterhouse Eliminator pag 02 code 0834

PART # DESCRIPTION REMARKS QUA
1 | 544.170.120 Nipple 3/8"x12 mm 2
2 | 874.170.020 Cupper Washer G3/8 2
3 | 830.060.060 Self Lock Nut M6 2
4 | 541.174.080 Hose, L= 4080 mm 1
5 | 541.171.550 Hose, L= 1550 mm 1
6 | 544.124.126 T-Connector 1
7 | 536.350.650 Flow Reducer 1
8 | 802.060.550 Bolt M6 x 55 2
9 | 541.172.600 Hose, L= 2600 1
10 | 544.130.402 Nipple 1/2” x 12mm 4
11| 874.210.020 Cupper Washer G1/2 4
12 | 547.300.510 Cover Plate 7
13 | 547.150.150 Hose Clamp Set 2 x 15 mm 7
14 | 802.080.400 Bolt M8 x 40 7




Redexim-Charterhouse Eliminator pag 03 code 0834

PART # DESCRIPTION REMARKS QUA
1 | 804.120.300 BoltM12 x 30 1
2 | 864.120.030 Washer M12 1
3 | 468.082.500 Torque Support 1
4 | 884.080.320 Key 8x7x32 1
5 | 830.120.120 Self Lock NutM12 3
6 | 472.400.800 Coupling Bush 1
7 | 884.080.250 Key 8x7x25 1
8 | 804.120.400 Bolt M12 x 40 2
9 | 532.251.500 Hydraulic Motor 1
10 | 818.080.080 Set Screw M8 x 8 2
11 | 456.010.014 Shaft Cover 1




o oo
=

Redexim-Charterhouse Eliminator pag 04 code 2302

PART # DESCRIPTION REMARKS QUA
1 | 900.280.402 Safety Label Manual 1
2 | 848.901.200 U-Bolt Complete 2
3 | 991.140.600 Cover Toolbox 2
4 | 991.143.400 Manual / Toolbox Empty 1
5 | 523.030.750 R-Pin @3 mm 3
6 | 2490860 3-Point Bottom Pin 2
7 | 804.080.200 Bolt M8 x 20 4
8 | 866.080.020 Spring Washer M8 4
9 | 629.210.190 Protection Cover PTO 1
10 | 900.260.422 PTO Label 350-540 1
11 | 933.280.402 Safety Label 2
12 | 947.260.406 Label Eliminator Big 1
13 | 900.260.403 Logo Label 2
14 | 949.260.400 Label Eliminator 2
15 | 804.160.250 Bolt M16 x 25 2
16 | 900.260.414 Decall Ruler Cut to right size 2
17 | 822.160.360 Eye Nut M16 2
18 | 947.260.200 Decall Verti-Art 2
19 | 414.251.750 Top Link Pin 1
20 | 949.120.200 Manual 1
21 | 468.083.060 Toolset 1
22 | 613.805.100 PTO Complete (see page P1) 1




Redexim-Charterhouse Eliminator pag 05 code 1220

PART # DESCRIPTION REMARKS QUA
1 | 464.043.250 Cover Strip 1
2 | 804.080.250 Bolt M8 x 25 21
3 | 864.080.030 Washer M8 21
4 | 830.080.080 Self Lock Nut M10 4
5 | 456.105.062 Side Cover 1
6 | 472.151.600 Stud 4
7 | 826.100.100 Nut M10 4
8 | 456.090.063 Right Cover 1
9 | 456.063.063 Left Cover 1
10 | 864.120.030 Washer M12 2
11 | 804.120.160 Bolt M12 x 16 2
12 | 456.072.014 Safety Cover 1
13 | 830.160.160 Self Lock Nut M16 Only on older versions check on machine! 2
14 | 468.021.500 Cover Bearing Only on older versions check on machine! 1
15 | 864.160.030 Washer M16 Only on older versions check on machine! 2
16 | 406.160.220 Distance Bush Only on older versions check on machine! 2
17 | 456.042.020 Right Small Cover 1
18 | 456.056.020 Center Small Cover 1
19 | 456.037.020 Left Small Cover 1




Redexim-Charterhouse Eliminator pag 06 code 1748

PART # DESCRIPTION REMARKS QUA
1 | 866.080.020 Spring Washer M8 2
2 | 864.120.030 Washer M12 2
3 | 820.080.200 Mushroom Head Bolt M8 x 20 1
4 | 804.080.200 Bolt M8 x 20 2
5 | 464.030.400 Bracket 2
6 | 830.080.080 Self Lock Nut M8 2
7 | 804.100.250 Bolt M10 x 25 2
8 | 470.030.400 Bracket 1
9 | 830.100.100 Self Lock Nut M10 2
10 | 468.029.153 Funnel 1
11 | 864.080.030 Washer M8 2
12 | 804.080.700 Bolt M8 x 70 2
13 | 820.080.650 Mushroom Head Bolt M8 x 65 1




Redexim-Charterhouse Eliminator pag 07 code 0834

PART # DESCRIPTION REMARKS QUA
1 ] 830.100.100 Self Lock Nut M10 2
2 | 468.061.000 Bracket Reaction Arm 1
3 | 830.080.080 Self Lock Nut M8 18
4 | 820.080.200 Mushroom Head Bolt M8 x 20 6
5 | 464.030.400 Bracket 6
6 | 833.100.300 Bolt M10 x 30 2
7 | 802.080.650 Bolt M8 x 65 1
8 | 804.080.020 Bolt M8 x 20 6
9 | 464.041.490 Clamp Strip 1
10 | 446.039.149 Rubber Strip 1
11 | 830.120.030 Washer M12 6
12 | 468.029.145 Guide Plate 1




Redexim-Charterhouse Eliminator pag 08 code 0834

PART # DESCRIPTION REMARKS QUA
1 | 878.060.300 Roll Pin @6 x 30 2
2 | 408.300.750 Adjustment Bush 2
3 | 472.300.830 Adjustment Bush 2
4 | 474.240.500 Spindle Nut 2
5 | 826.160.160 Nut M16 2
6 | 426.164.200 Spindle 2
7 | 864.160.030 Washer M16 4
8 | 830.160.160 Self Lock Nut M16 6
9 | 802.120.650 Bolt M12 x 65 4
10 | 468.151.132 Bearing Spacer 4
11 | 742.200.330 Bearing UCFL 204 4
12 ] 830.120.120 Self Lock Nut M12 8
13 | 488.201.400 Roller 2
14 | 804.120.350 Bolt M12 x 35 4
15 | 466.051.450 Lock Plate Height Adjustment 2
16 | 804.160.450 Bolt M16 x 45 4
17 | 464.103.500 Roller Guide 2




Np==

Y

(101w ()E))(e)C2)

Redexim-Charterhouse Eliminator Pag 09 code 1220

PART # DESCRIPTION REMARKS QUA
1 | 622.144.271 Gearbox 1
2 | 472.357.700 Drive Shaft 1
3 | 820.121.300 Mushroom Head Bolt M12 x 130 1
4 | 864.160.031 Large Washer M16 1
5 | 884.080.450 Key 8x7x45 2
6 | 830.160.160 Self Lock Nut M16 Check on machine 6
830.120.120 Self Lock Nut M12 Check on machine 4
7 | 742.300.480 Bearing UELFL 206 1
8 | 866.120.020 Spring Washer M12 4
9 | 804.120.250 Bolt M12 x 25 4
10 | 494.156.155 Main Frame 1
11 | 804.160.450 Bolt M16 x 45 2
12 | 646.021.503 Pulley SPB 150-3 1
13 | 648.302.517 Taperlock 2517 — @30mm 1
14 | 826.120.120 Nut M12 2
15 | 486.330.917 Brush Check on machine, rotor shaft @25mm (1") 1
486.350.919 Brush Check on machine, rotor shaft @35mm (1.4") 1
16 | 884.080.500 Key 8x7x50 Check on machine, rotor shaft @25mm (1") 1
884.100.500 Key 10x8x50 Check on machine, rotor shaft @35mm (1.4") 1
17 | 804.160.400 Bolt M16 x 40 Check on machine 4
804.120.350 Bolt M12x35 Check on machine 2
18 | 642.162.360 V-Belt XPB 2360 3
19 | 648.252.517 Taperlock 2517 — @25mm Check on machine, rotor shaft @25mm (1") 1
648.352.517 Taperlock 2517 — @35mm Check on machine, rotor shaft @35mm (1.4") 1
20 | 646.021.603 Pulley SPB 160-3 1
21 | 742.250.430 Bearing UELFL 205 Check on machine, rotor shaft @25mm (1") 2
742.350.530 Bearing UELFL 207 Check on machine, rotor shaft @35mm (1.4") 2
22 | 830.080.080 Self Lock Nut M12 1
23 | 864.120.031 Large Washer M12 1
24 | 713.300.160 Bearing 6206-2RS 2
25 | 402.130.920 Bush Idler 1
26 | 406.310.150 Distance Bush 1
27 | 428.651.400 Idler 1
28 | 406.310.460 Distance Bush 1
29 | 470.101.000 Tensioner 1
30 | 804.160.800 Bolt M16 x 80 Check on machine 2
804.120.350 Bolt M12x35 Check on machine 2




Code 1802

Page 10

Redexim Eliminator

149PRO01-PP10



Redexim Eliminator

Page 10

Code 1802

BOM Table(Restructured)

ITEM  |PART NUMBER DESCRIPTION REMARKS QUA
1 804.060.250 Bolt M6 x 25 - ISO 4017 9
2 864.060.030 Washer Mé - ISO 7089 2
3 804.060.200 Bolt M6 x 20 - ISO 4017 4
4 464.100.900 Guide strip 1
5 464.101.902 Strip 1
6 464.101.900 Strip 2
7 470.034.190 Scraper 1
8 466.034.200 Cover 1
9 464.024.150 Mounting strip 1
10 |446.024.150 Rubber infill guard 1
11 804.060.160 Bolt Mé x 16 - 1ISO 4017 27
12 1830.060.060 Self Lock Nut M6 - 1ISO 10511 40
13 464.029.160 Mounting strip 1
14 ]468.029.170 Lock strip 1
15 446.029.160 Rubber infill guard 1
16 446.029.162 Rubber infil guard 1

149PRO01-PP10




Code 1818

Page 11

Redexim Eliminator

149PROO1-PP11



Redexim Eliminator Page 11 Code 1818
ITEM |PART NUMBER DESCRIPTION REMARKS QUA
1 830.100.100 Self Lock Nut M10 - ISO 10511 16
2 804.100.250 Bolt M10 x 25 - 1ISO 4017 16
3 864.200.030 Washer M20 - ISO 7089 2
4 826.200.200 Nut M20 - DIN 934 2
5 866.080.020 Spring Washer M8 - DIN 127 2
6 804.080.350 Bolt M8 x 35 - ISO 4017 2
7 804.160.500 Bolt M16 x 50 - ISO 4017 4
8 478.504.200 Frame stud 4
9 494.183.140 Right side plate 1
10 494.183.142 Left side plate 1
11 466.103.100 Tensioner 1
12 742.250.430 Bearing UELFL205 2
13 816.160.400 Bolt M16 x 40 - DIN 7991 4
14 1830.160.160 Self Lock Nut M16 -1SO 10511 8
15 880.060.104 Grease nipple Mé 45deg. DIN 714128 1
16 466.103.350 Tensioner 1
17 880.060.102 Grease nipple Mé 90deg 1
18 464.080.600 Lock strip 1
19 478.605.500 Belt roller 1
20  |478.606.570 Belt roller 1
21 492.089.165 Conveyor Belt 1
22 742.300.480 Bearing UELFL 206 2
23 884.080.250 Key 8x7x25 - DIN 6885 1
24 464.054.200 Conveyor belt end gaurd 1

149PROO1-PP11




14

-
.- -
(|
-
l—-%
\ . \ _ o
\ = — — | =
: == \ \ /7—ﬁ g 1
i —= -
N ‘ / - ﬁﬂ i
—[J — oy I ]
r~- L}

11
12
5 6 ) 7 }(8)9)10
Redexim-Charterhouse Eliminator pag 12 code 0834
PART # DESCRIPTION REMARKS QUA

1| 478.505.240 Lift Arm 1
2 | 804.080.300 Bolt M8 x 30 8
3 | 830.160.160 Self Lock Nut M16 4
4 | 742.300.480 Bearing UELFL 206 2
5 | 804.160.450 Bolt M16 x 45 4
6 | 830.080.080 Self Lock Nut M8 8
7 | 830.060.060 Self Lock Nut M6 26
8 | 464.029.254 Clamp Strip 2
9 | 446.029.254 Rubber Infill Guard 2
10 | 804.060.160 Bolt M6 x 16 18
11 [ 804.060.250 Bolt M6 x 25 8
12 | 826.060.060 Nut M6 8
13 | 864.060.030 Washer M6 8
14 | 468.029.190 Cover 1




Redexim Eliminator pag 13 code 1707

PART # DESCRIPTION REMARKS QUA
1 | 472.401.000 Coupling Bush 1
2 | 818.080.080 Set Screw M8 x 8 2
3 | 830.120.120 Self Lock Nut M12 3
4 | 468.082.500 Torque Support 1
5 | 884.080.320 Key 8x7x32 1
6 | 532.251.500 Hydraulic Motor 1
7 | 804.120.400 Bolt M12 x 40 2
8 | 864.120.031 Large Washer M12 4
9 | 406.120.602 Distance Bush 1
10 | 802.121.000 Bolt M12 x 100 1
11 | 830.060.060 Self lock nut M6 8
12 | 864.060.030 Washer M6 4
13 | 864.060.021 Large washer M6 2
14 | 826.060.060 Nut M6 2
15 | 804.060.200 Bolt M6x20 2
16 | 406.070.330 Distance Bush @#18/@6.5, L=32.5 4
17 | 464.053.300 Mount strip conveyor funnel 2
18 | 802.060.500 Bolt M6x50 4
19 | 804.060.300 Bolt M6x30 2
20 | 468.025.760 Funnel conveyor belt 1




Code 2009

Page 14

Redexim Eliminator

149PROO1-PP14



Redexim Eliminator Page 14 Code 2009
ITEM |PART NUMBER DESCRIPTION REMARKS QUA
1 478.505.160 Frame stud 6
2 494.259.235 Side plate 1
3 494.259.250 Side plate 1
4 866.080.020 Spring Washer M8 - DIN 127 4
5 804.080.350 Bolt M8 x 35 - ISO 4017 4
6 864.200.030 Washer M20 - ISO 7089 4
7 826.200.200 Nut M20 - DIN 934 4
8 804.160.400 Bolt M16 x 40 - ISO 4017 4
9 830.160.160 Self Lock Nut M16 10.9 - 1SO 10511 8
10 804.100.300 Bolt M10 x 30 - ISO 4017 4
11 802.100.500 Bolt M10 x 50 - ISO 4014 4
12 830.100.100 Self Lock Nut M10 -1SO 10511 24
13 804.100.250 Bolt M10 x 25 - 1SO 4017 16
14 466.103.350 Tensioner 1
15 816.160.400 Bolt M16 x 40 - DIN 7991 4
16 470.103.700 Tensioner 1
17 748.400.560 Bearing UELFL 208 1
18 880.060.100 Grease nipple Mé DIN 71412A 4
19 464.080.600 Lock strip 2
20 478.606.620 Belt roller 1
21 478.606.180 Belf roller 1
22 884.080.250 Key 8x7x25 - DIN 6885 1
23 406.260.402 Distance bush 1
24 742.250.430 Bearing UELFL205 3
25 492.289.240 Conveyor belt 1

149PROO1-PP14




Redexim Eliminator

Page 15A Code 1628

Hydraulic scheme belt motors

532.251.500 OMP50
(Motor moving belf)

541.172.600 NSK10 3/8" TL=2600
PGLO1018 & PGLO181890

532.251.500 OMP50
(Motor fixed belt)

To tractor

541.174.080
NSK10 3/8"L=4

080

PGLO1018 & PGLO1818%90

541.171.250
NSK10 3/8"L=1250
PGLOI1018 & PN136

To fractor

\ To tractor
541.171.250

NSK10 3/8"L=1250
PGLOI1018 & PN136

$£ Flow reducer
Z
1
536.170.700
Return Valve
oo
\541 .171.550
NSK10 3/8" TL=1550
PGLO1018 & PGLO1818%90

Lifting Cylinder Belt

541.171.850
NSK10 3/8"L=1850
PGLO101890 & PN

136

To tractor

\541 171.850

NSK10 3/8"L=1850

PGLOT1018%90 & PN136

534.307.200
Hydraulic cylinder

149.150.000-Hydraulic scheme customer




Redexim Elliminator

Page 15B Code 1732

541.172.600

@

451.171.550

@7 541.174.080

536.350.650
3
541.130.852
1
°
534.307.200
O -
536.170.700 i
541.130.852
541.171.250— |
541.171.250

Dual hose system

149PRO01-PP15



Redexim PTO T20 push pin Page P1 Code 2302




Redexim PTO T20 push pin Page P1 Code 2302
ITEM |PART NUMBER DESCRIPTION REMARKS QUA
1 141022001 Splined push pin yoke 1
2 141022324 Complete collar yoke type 20 1
3 151012002 Inner tube yoke type 20 1
4 151012003 Outer tube yoke type 20 1
5 153120223 T20 Inner Tube 1
6 180012130 Cross and 4x circlip kit 2
7 190000011 Roll Pin 8 x 50 2
S 1422202469230 Complete guard 20-series 1
9 1521203250700  |T20 Outer tube 1

613.805.100 PTO T20 push pin complete

PTO T-20 Push Pin




	C2182676 Parts manual Eliminator
	1628 Hydraulic scheme Eliminator.PDF
	Sheet1
	Drawing View1


	149PR001-PP11.PDF
	PP drw
	Drawing View1
	Detail View A (2 : 15)
	Detail View B (1 : 7)
	Detail View C (1 : 7)

	pp list


	149PR001-PP14
	PP drw
	Drawing View1
	Detail View A (1 : 9)
	Detail View B (1 : 9)
	Detail View C (1 : 9)
	Detail View D (1 : 9)

	pp list


